@ IngersoliRand.

2475
Air Compressor
Parts List






FIGURE 1. COMPRESSOR FRAME ASSEMBLY.

-

4
-0
H
H
H
H
1
H
1
i
-

18

ITEM CCN DESCRIPTION Ty ITEM CCN DESCRIPTION Ty
1-1 32247728 FRAME, COMPRESSOR 1 1-16 95105250 CAPSCREW, HEX - 5/16-18 X 1" 12
1-2 32496507 ASSEMBLY, CRANKSHAFT COMPLETE 1 1-17 95674651 GASKET, COPPER WASHER - 5/16" 8
1-3 NSS » CRANKSHAFT 1 1-18 32279549 PLUG, OIL FILLER - COMPLETE 1
1-4 32248122  BEARING, BALL 1 1-19 NSS PLUG, OIL FILLER 1
1-5 32006496 * SPACER, CRANKSHAFT BEARING 1 1-20 32247850 0-RING, OIL FILLER PLUG 1
1-6 95134185  BEARING, BALL WITH SNAPRING 1 1-21 97331060 ASSEMBLY, SHAFT END COVER 1
1-7 37127669 * RING, BEARING RETAINER 1 1-22 NSS L COVER, SHAFT END 1
1-8 95433173 * KEY, WOODRUFF 1 1-23 32499923 L SEAL 1
1-9 30210199 » BUSHING, CRANKPIN 1 1-24 32247876 GASKET, SHAFT END COVER 1
1-27 95081808 » LOCKWASHER, SPRING - 3/4" 1 1-25 32157349 BRACKET, INTERCOOLER CLAMP 1
1-28 95076816 » NUT, HEX 1 1-26 32496432 BELTWHEEL ELECTRIC MOTOR DRIVE 1
1-10 30210298 CAP, CRANKPIN 1 1-26 32496424 BELTWHEELGASOLINE ENGINE DRIVE 1
1-11 95101911 CAPSCREW 2 1-29 95053526 CAPSCREW, HEX - 1/2-13 X 3/4" 1
1-12 37605193 LOCKWIRE 1 1-30 95674701 GASKET, COPPER 1
1-13 32004152 ROD, CONNECTING 2 1-31 32295222 BAFFLE, OIL LEVEL SWITCH 1
1-14 32496663 COVER, FRAME END 1 1-32 95053070 CAPSCREW 2
1-15 32247884 GASKET, FRAME END COVER 1 1-33 22102388 KIT, LOW OIL LEVEL SWITCH 1



FIGURE 2. HIGH PRESSURE VALVE PLATE ASSEMBLY. FIGURE 3. LOW PRESSURE VALVE PLATE ASSEMBLY.

4
ITEM CCN DESCRIPTION Qaty ITEM CCN DESCRIPTION Qry
REF. 32310799 ASSEMBLY, VALVE PLATE - HIGH 1 REF. 32248205 ASSEMBLY, VALVE PLATE 1
PRESSURE 3-1 NSS PLATE, VALVE - LOW PRESSURE 1
2-1 NSS PLATE, VALVE - HIGH PRESSURE 1 3-2 32248130 VALVE, FINGER - INLET 1
2-2 32236671 VALVE, FINGER - INLET 1 3-3 32248148 RETAINER, FINGER VALVE - INLET 1
2-3 32297343 RETAINER, VALVE HP 1 3-4 32247512 SCREW, HEX HEAD - M4 X 12 6
2-4 97511042 SCREW, HEX HEAD - M3 X 16 2 3-5 32248171 NUT, HEX - M4 WITH LOCKWASHER 6
2-5 97511059 NUT, HEX - M3 WITH LOCKWASHER 2 3-6 32248155 VALVE, FINGER - DISCHARGE 1
2-6 32295461 RETAINER, FINGER VALVE - 1 3-7 32294464 VALVE, DAMPER - DISCHARGE 1
DISCHARGE 3-8 32248163 VALVE, RETAINER - DISCHARGE 1
2-7 32241010 VALVE, FINGER - DISCHARGE 1
2-8 32295479 VALVE, DAMPER - DISCHARGE 1
THREADED FASTENER LOCATION TORQUE
FASTENER TORQUE REQUIREMENTS E(IJGVV gggssgggg HHEAAB) BB((])LLTT 75
75
FOR BARE COMPRESSOR PUMP CVLINDER FLANGE 5
. FRAME END COVER 17
Torque values for critical nut, bolt, and capscrew fasteners are SHAFT END COVER 17
listed below. CRANKPIN CAP 11
HIGH PRESSURE VALVE - IN 11-15IN LB
Gradually and evenly in two stages, tighten each fastener to the final torque LOW PRESSURE VALVE - IN 25-30 IN LB
using a criss-cross tightening sequence. Use only calibrated torque wrenches. HIGH PRESSURE VALVE - OUT 11-15INLB
LOW PRESSURE VALVE - OUT 25-30 IN LB

BELTWHEEL 60



FIGURE 4. MODEL 2475 BARE COMPRESSOR PUMP.

—24

— 8
>—9

ITEM  CCN DESCRIPTION Ty ITEM CCN DESCRIPTION Ty
4-1 32496598 PISTON, AIR - COMPLETE - 2.5" HIGH 1 4-13 32247827 AIRHEAD - HIGH PRESSURE 1
PRESSURE 4-14 32496564 PISTON, AIR - COMPLETE - 4" - LOW 1
4-2 NSS PISTON - AIR - 2.5" 1 PRESSURE
4-3 30287783 PIN, PISTON 1 4-15  NSS PISTON, AIR - 4" 1
4-4 30298020 RING, LOCK 2 4-16 30288393 PIN, PISTON 1
4-5 32307910 SET, PISTON RING - 2.5" 1 4-17 30298020 RING, LOCK 2
4-6 32247868 GASKET, CYLINDER/FLANGE 2 4-18 32307928 SET, PISTON RING - 4" 1
4-7 32247652 CYLINDER - 2.5" - HIGH PRESSURE 1 4-19 32293540 CYLINDER, - 4" LOW PRESSURE 1
4-8 95053567 CAPSCREW, HEX - 1/2-13 X 1-1/4" 8 4-20 32248197 GASKET, VALVE PLATE - LOW 1
4-9 95674701 GASKET, COPPER - 1/2" 8 PRESSURE
4-10 32246878 0-RING, VALVE PLATE - HIGH 1 4-21 32248205 ASSEMBLY, VALVE PLATE - LOW 1
PRESSURE PRESSURE (SEE FIGURE 3)
411 32310799 ASSEMBLY, VALVE PLATE - HIGH 1 4-22 32248189 GASKET, AIRHEAD - LOW PRESSURE 1
PRESSURE (SEE FIGURE 2) 4-23 32293557 AIRHEAD - LOW PRESSURE 1
4-12 32247926 GASKET, AIRHEAD - HIGH PRESSURE 1 4-24 95104188 CAPSCREW, HEX - 1/2-13 X 1-3/4" 8



FIGURE 5. TYPICAL MODEL 2475 INTERCOOLER ASSEMBLY.

ITEM CCN DESCRIPTION QTy ITEM CCN DESCRIPTION Qry
5-1 32499196 ASSEMBLY, INTERCOOLER 1 5-11 32247892 ASSEMBLY, TUBE - BREATHER 1
5-2 NSS  INTERCOOLER 1 5-12 72062185 VALVE, RELIEF - 80 PSIG 1
5-3 95108577 » NUT, TUBE - 3/4" 2 5-13 32170953 FILTER, INLET - COMPLETE - 10 1
5-4 95083275 CONNECTOR, TUBE 2 MICRON

5-5 32247942 CLAMP, INTERCOOLER 1 5-14 32170979 ELEMENT, FILTER - 10 MICRON 1
5-6 95094298 WASHER, FLAT - 1/4" 2 5-13 37170834 FILTER, INLET - COMPLETE - 4

5-7 95648150 LOCKWASHER, SPRING - 1/4" 2 MICRON

5-8 95416335 NUT, HEX - 1/4-20 2 5-14 32165466 ELEMENT, FILTER - 4 MICRON

5-9 95082483 CONNECTOR, TUBE 1 5-15 37143542 ELBOW, STREET 1
5-10 95031860 ELBOW, TUBE 1



SIMPLEX ELECTRIC MOTOR MODELS

AIR COMPRESSOR PUMP BASEPLATE
[T DESCRIPTION ary CCN DESCRIPTION ary
AIR COMPRESSOR PUMP GROUP 1 BASEPLATE PACKAGE GROUP 1
32304370 PUMP, BARE COMPRESSOR 1 32195224 ASSEMBLY, SUBBASE 1
95114476 CAPSCREW, HEX - 1/2-13X 1-1/2 (TOMOUNT 4 32333445  ASSEMBLY, PRESSURE SWITCH TUBE 2
PUMP TO BASE) 32048993  CLAMP 2
95458808 NIPPLE, CLOSE 3/4 X 1-3/8 1
95716890  LOCKWASHER, SPRING - 1/2 (FOR PUMP 4 STARTERS
MOUNTING CAPSCREWS) CCN DESCRIPTION ary
CENTER DISCHARGE UNITS
CONTROLS 56272305  STARTER, 5HP - 200-1-60 1
CCN DESCRIPTION ary 56272040  STARTER, 5HP - 230-1-60 1
COMMON 56272057  STARTER, 5HP - 200-3-60 1
31385693 VALVE, SAFETY / RELIEF - 200 PSIG 1 56272222 STARTER, 5HP - 230-3-60 1
32174286 VALVE, SAFETY / RELIEF (DISCHARGE) - 325 1 56272230 STARTER, 5HP - 460-3-60 1
PSIG 56272164  STARTER, 5HP - 575-3-60 1
32499816 GAUGE, AIR PRESSURE - 0-300 PSIG, 1/4 NPT, 1 56272297 STARTER, 7.5HP - 230-1-60 1
9 0'CLOCK 56272198  STARTER, 7.5HP - 200-3-60 1
32179038 PLUG, PIPE - 1/4 1 56272131 STARTER. 7.5HP - 230-3-60 1
CENTER DISCHARGE UNITS 56272149 STARTER, 7.5HP - 460-3-60 1
56288772 SWITCH, PRESSURE - SIEMENS W /UNLOADER 1 56272214 STARTER. 7.5HP - 575-3-60 1
VALVE & LEVER 97330229 PLATE, STARTER MOUNT 1
32333072 ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 FULLY PACKAGED UNITS
CHECK VALVE 56272305  STARTER, 5HP - 200-1-60 1
32499626  ASSEMBLY, DISCHARGE TUBE 1 56272040  STARTER. 5HP - 230-1-60 1
85582229 VALVE, CHECK - 5/8 T X 3/4 NPT 1 56272057  STARTER, 5HP - 200-3-60 1
32145088  ELBOW, TUBE - 3/4 X 3/4 WITH PORT 1 81292468  STARTER, 5HP - 230/460-3-60 1
95031795  TUBE ELBOW - 5/8 X 1/2 1 56272222 STARTER, 5HP - 230-3-60 1
95426714 NIPPLE, CLOSE - 1/4 X 7/8 1 56272164  STARTER, 5HP - 575-3-60 1
FULLY PACKAGED UNITS 81292450  STARTER, 7.5HP - 230/460-3-60 1
56288764  SWITCH, PRESSURE - SIEMENS W /UNLOADER 1 56272297 STARTER. 7.5HP - 230-1-60 1
VALVE (FULLY PACKAGED UNITS) 56272198  STARTER, 7.5HP - 200-3-60 1
32221228 TEE, MALE BRANCH -1/4 1 56277214 STARTER, 7.5HP - 575-3-60 1
32322281  ASSEMBLY, TUBE - PRESSURE SWITCH TO 1
CHECK VALVE 2475N NEMA 1 IFCV ELECTRIC DRAIN
32322299 ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 CCN DESCRIPTION ary
CHECK VALVE 2475D NEMA 1 IFCV COMMON
32323172 ASSEMBLY, TUBE - UNL 2475N7.5 PRESS SW 11 54393335  ELBOW. STREET - 1/2 ’
32323396 ASSEMBLY. TUBE - MMICK VLV/ACA C 2475N 1 24579248 DRAIN, EDV ELEGTRIC !
i 95989638  CONNECTOR, SWIVEL - FEMALE 1
( ) VERTICAL TANK UNITS
32323404 éﬁS\;ELI\\/I/l;LY, TUBE - N4 PS/CK VLV 2475D (INV 1 30237851 NIPPLE. LONG - 1/2 X 4-1/2 ’
54386974  COUPLING, BRASS - 1/2 1
32323412 ASSEMBLY, TUBE - MM/CK VLV/TEB G 2475N 1 ; B
32333098  ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 95242517 NIPPLE, LONG - 1/2X 6 1
siasros  GHECKVALVEQUTSN GEMENS) 1 DRIVE
3233310 ASSEMBLY, TUBE - PRESSURE SWITCH T
CHECK VALVE 2475D (SIEMENS CCN DESCRIPTION ary
32333114 ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 MOTORS - CENTER DISCHARGE UNITS
CHECK VALVE 2475N7.5 (SIEMENS) 32286631 MOTOR, 5HP - 230-1-60 1
32334849 ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 97331656  MOTOR, 5HP - 230/460-3-60 1
CHECK VALVE 2475N5 97331649 MOTOR, 5HP - 200-3-60 1
32334872 ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 97331664  MOTOR, 5HP - 575-3-60 1
CHECK VALVE 2475N7.5 32065526 MOTOR, 5HP - 200-1-60 1
32334880  ASSEMBLY, TUBE - PRESSURE SWITCH TO 1 97331656 MOTOR, 5HP - 230-3-60 1
CHECK VALVE 2475D5 32309437 MOTOR, 7.5HP - 230-1-60 1
32209157 NIPPLE, LONG - 1/4 X 5 1 97331680 MOTOR, 7.5HP - 230/460-3-60 1
95082467  CONNECTOR, MALE - 1/4 X 1/4 1 97331672 g/IEOLTT%R, 7.5HP - 200-3-60 1
s LY mormmuI |
CCN DESCRIPTION ary V-
97336050 {@gNKf EARIRD'I:{SE(?I-IIEAVRE(IERE-USI\[I]I TGSA}LLON VeRTIOAL 95099461 EﬁlLTTS)V ABO (7.5HP CENTER DISCHARGE 1
32496499 TANK, AIR RECEIVER - 80 GALLON VERTICAL 1 10065526 Movomog FLEY PACKAGED UNITS 1
(FULLY PACKAGED UNITS) 32288631 MOTOR, 5HP - 230-1-60 1
32498768  TANK, AIR RECEIVER - 80 GALLON 1 35036790 MOTOR. SHP - 200.3.60 i
HORIZONTAL (175 PSIG UNITS) 32036857  MOTOR; 5HP - 230/460-3-60 1
32251837 TANK, AIR RECEIVER - 80 GALLON 1 55036305 MOTOR. BHP - 575,360 i
HORIZONTAL (250 PSIG UNITS) SHEAVE SFTS
32223596 mlLTVSE) BALL - 3/4 (CENTER DISCHARGE 1 99981768 SET SHEAVE (5HP ’
54507975  SET, SHEAVE (7.5HP, 230-1-60) 1
32106569  VALVE, BALL - 3/4 (FULLY PACKAGED UNITS) 1 o
32027120 VALVE, MANUAL DRAIN (CENTER DISCHARGE 1 S4507967 ST, SHEAVE (7.5HP, AL EXCEPT 230-1-60) 1
UNITS) 32175556 CAPSCREW, SERRATED WASHER HEAD - 3/8-16 4

X1 (MOTOR MOUNTING)
54370523 NUT, CONICAL KEPS - 3/8 (MOTOR MOUNTING) VAR



AIR COOLED AFTERCOOLER (ACAC)

CCN DESCRIPTION ary
32174286 VALVE,SAFETY(DISCH)325PS SA25-0A325 1
32188450 TUBE ASSY,COMPR/ACAC 242 2420/2475 1
32322265 TUBE ASSY, ACAG/RECVR  2475N IFCV 1
32322273 TUBE ASSY, ACAC/RECVR  2475D IFCV 1
95031795 TUBE ELBOW 5/8X1/2  75A10B20 1
249IFHD10-8 .

32498149 COIL, AFTERCOOLER MODINE 2475 5HP 1
85582229 VALVE, CHECK 3/4" X 5/8T W/ 1/4" & 1/4T PORTS 1
BELTGUARD

CCN DESCRIPTION ary

WIRE STYLE (CENTER DISCHARGE UNITS)
32499162 BACK, BELTGUARD - WIRE
32499170 FRONT, BELTGUARD - WIRE
32496093 CLIP, PVC COATED
95916078 WASHER, FLAT - 1/4 ZINC
97173595 CAPSCREW, SELF-TAP - 1/4-20 X 1/2
97330013 BRAGE, WIRE BELTGUARD
SHEET METAL STYLE (FULLY PACKAGED UNITS)
32281040 BACK, BELTGUARD - SHEET METAL
32281057 BRACGE, SHEET METAL BELTGUARD (ATTACHTO 1
LOW PRESSURE HEAD)
32281065 BRACE, SHEET METAL BELTGUARD (ATTACHTO 1
HIGH PRESSURE HEAD)
32281073 COVER, AIR COOLED AFTERCOOLER 1
32000705 SCREW, SELF-TAPPING - 3/8-16 X 3/4 4
32187056 SCREW, SELF-DRILL - 1/4-14 14

—S WA



DUPLEX ELECTRIC MOTOR MODELS

AIR COMPRESSOR PUMP
CCN DESCRIPTION ary CCN DESCRIPTION ary
32304370 PUMP, BARE COMPRESSOR 2 95006565  TEE, PIPE - 1" 1
95114476 ~ CAPSCREW, HEX - 1/2-13X1-1/2 (TOMOUNT 8 95640074  NIPPLE, CLOSE 1 X 1-1/2 1
PUMP TO BASE) 32186421  BUSHING, REDUCING - 1 X 3/4 2
95716890  LOCKWASHER, SPRING - 1/2 (FOR PUMP 8 85582112 VALVE, CHECK - 3/4 X 3/4 2
MOUNTING CAPSCREWS) 32174286 \éé\ll_a\/)E, SAFETY / RELIEF - DISCHARGE (325 2
CONTROLS 32324295  ASSEMBLY, TUBE - ACAC / TANK 2
CCN DESCRIPTION ary 32324287 ASSEMBLY, TUBE - PUMP / ACAC 2
56288764  SWITCH, PRESSURE - WITH UNLOADER VALVE 1 32498065 COIL, AFTERCOOLER - 7.5HP 2
56288798 SWITCH, PRESSURE 1 BELTGUARD
95426714 NIPPLE, CLOSE 1
32013872 GAUGE, PRESSURE 1 CCN DESCRIPTION ary
32179038 PLUG, PIPE 4 32281040  BACK, BELTGUARD - SHEET METAL 2
32301483  ASSEMBLY, SHUTTLE VALVE 1 32281057 BRACE, SHEET METAL BELTGUARD (ATTACHTO 2
32333528 ASSEMBLY TUBE - IC/IC 2-2475D TANK 1 LOW PRESSURE HEAD)
(LEAD/LAG) 32281065  BRACE, SHEET METAL BELTGUARD (ATTACHTO 2
32333015  ASSEMBLY, TUBE - PLUNLSH  VLV/DUP 1 HIGH PRESSURE HEAD)
SIEMENS 2-2475D 32281073 COVER, AIR COOLED AFTERCOOLER 2
B el
BASE PACKAGE 3218705 SCREW, S / 8
CCN DESCRIPTION QTyY PNEUMATIC DRAIN VALVE
32251894  TANK, AIR RECEIVER - 2-2475D 1 CCN DESCRIPTION ary
32251902 TANK, AIR RECEIVER - 2-2475E 1 32311102 ASSEMBLY, PNEUMATIC DRAIN VALVE 1
32223596  ASSEMBLY, BALL VALVE - 3/4" (2-2475D) 1 32496325  TEE, MALE RUN 1
32223604  ASSEMBLY, BALL VALVE - 1" (2-2475E) 1 32335457 ASSEMBLY, TUBE - DRAIN VALVE TO 1
32116295  ASSEMBLY, TUBE - REC/MTD BLOCK RIGHT 1 COMPRESSOR
HAND (2-2475E7.5) 32311128 ASSEMBLY, TUBE - CONDENSATE 1
32116303 ASSEMBLY, TUBE - REC / MTD BLOCK LEFT 1 95110441 ELBOW, TUBE - 5116 X 1/4 1

HAND (2-2475E7.5)

32118382 ASSEMBLY, TUBE - REC / MTD BLOCK RIGHT 1
HAND (2-2475D5)

32118390  ASSEMBLY, TUBE - REC / MTD BLOCK LEFT 1
HAND (2-2475D5)

32333551  ASSEMBLY, TUBE - REC / MTD BLOCK RIGHT 1
HAND (2-2475E5)

32333544  ASSEMBLY, TUBE - REC / MTD BLOCK LEFT 1
HAND (2-2475E5)

31385693  VALVE, SAFETY/ RELIEF - 200 PSIG 1

32157554  CONNECTOR, MALE - 5/16 X 1/4 2

32179038 PLUG, PIPE - 1/4 (2-2475E) 1

32236333  ASSEMBLY, TUBE - SHUTTLE VALVE/ /CTEE 1

(2-2475E)
95007522 TEE, MALE TUBE - 5/16 X 1/8 1
95037453  BUSHING, REDUCER - 3/4 X 1/4 1
95037826  BUSHING, REDUCING - 1-1/2 X 1 1
MOTORS
CCN DESCRIPTION Qry
32036931  MOTOR, 7.5 HP - 200-3-60 2
32036972  MOTOR, 7.5 HP - 230/460-3-60 2
32036980  MOTOR. 7.5 HP - 575-3-60 2
32175556 CAPSCREW, 3/8-16 X 1 8
37177052 CLAMP, MOTOR 2
37177656 BOLT, BELT TIGHTENER 2
37179207 CLIP, BELT TIGHTENER 2
54370523 NUT, CONICAL KEPS - 3/8 4
56271406 SET, SHEAVE 2
95677324  BELT,V-A74 2
ALTERNATORS
CCN DESCRIPTION Qry
56272917 ALTERNATOR, 7.5 HP - 200-3-60 1
56272966  ALTERNATOR. 7.5 HP - 230-3-60 1
56273030  ALTERNATOR! 7.5 HP - 460-3-60 1
56273063  ALTERNATOR, 7.5 HP - 575-3-60 1
95074266 SCREW, TAPPING - 1/4-20 X 1/2 3
32298705  BRACKET, ALTERNATOR 1
32000705  SCREW, SELF-TAPPING - 3/8-16 X 3/4 4
VAR. HEATER 6
AIR COOLED AFTERCOOLER
CCN DESCRIPTION Qry

95037826 BUSHING, REDUCING - 1-1/2 X 1

—_



CCN

32343733
32343709
32343741
32343717
32343758
32343725

54398508
54398144
54398169
54398151

49816283
32174286

31385693
37155751
32013898
81296253
95031795
95481982

32262545

32175507
32496697
32497372
32223588
32027120
32309346
32209165
32034134
32140576
32309221
32497356
95944633
32178998
95043766
95675526

39128558

56278906
32497398
32308124
56278922
32497406
32308116
32281057

10

GASOLINE ENGINE MODELS

DESCRIPTION

TUBING GROUP

ASSEMBLY, DISCHARGE TUBE - KOHLER
BASEPLATE MOUNTED UNITS

ASSEMBLY, DISCHARGE TUBE - KOHLER TANK
MOUNTED UNITS

ASSEMBLY, DISCHARGE TUBE - KAWASAKI
BASEPLATE MOUNTED UNITS

ASSEMBLY, DISCHARGE TUBE - KAWASAKI TANK
MOUNTED UNITS

ASSEMBLY, DISCHARGE TUBE - HONDA
BASEPLATE MOUNTED UNITS

ASSEMBLY, DISCHARGE TUBE - HONDA TANK
MOUNTED UNITS

CONTROLS GROUP

CONTROL, THROTTLE SLOWDOWN - KOHLER
BASEPLATE MOUNTED UNITS

CONTROL, THROTTLE SLOWDOWN - KOHLER
TANK MOUNTED UNITS

ﬁﬁH_'gROL, THROTTLE SLOWDOWN - KAWASAKI
SRH_TSROL, THROTTLE SLOWDOWN - HONDA
VALVE, AUXILIARY

* VALVE, SAFETY / RELIEF - 325 PSIG
DISCHARGE

* VALVE, SAFETY / RELIEF - 200 PSIG RECEIVER
* MUFFLER, DISCHARGE UNLOADER

SQH%E PRESSURE - BASEPLATE MOUNTED

GAUGE, PRESSURE - TANK MOUNTED UNITS
TUBE ELBOW 5/8X1/2 (ALL)

NIPPLE, PIPE - 1/2" X 3" (KAWASAKI TANK
MOUNTED)

NIPPLE, PIPE - 1/2" X 4" (KOHLER / HONDA TANK
MOUNTED)

AIR RECEIVER TANK GROUP

-LrJ'IA\l’I\]TKS AIR RECEIVER - BASEPLATE MOUNTED
TANK, AIR RECEIVER - KOHLER / HONDA TANK
MOUNTED UNITS

TANK, AIR REGEIVER - KAWASAKI TANK
MOUNTED UNITS

VALVE, SERVIGE

VALVE, MANUAL DRAIN

KIT, VIBRATION MOUNT - HONDA TANK
MOUNTED UNITS

BRACKET, TANK MOUNTING - BASEPLATE
MOUNTED UNITS

BOLT, U - BASEPLATE MOUNTED UNITS

BASEPLATE UNIT GROUP

SUBBASE, KOHLER BASEPLATE MOUNTED UNITS
SUBBASE, HONDA BASEPLATE MOUNTED UNITS
BHI%BSASE, KAWASAKI BASEPLATE MOUNTED
LBJLI\JIIS'I'I-éI),\‘G 3/4 X 1/4 (BASEPLATE MOUNTED
BUSHING, REDUCING - 3/4 X 1/2 (BASEPLATE
MOUNTED UNITS)

CAPSCREW, HEX - 3/8-16 X 1-1/2 (BASEPLATE
MOUNTED UNITS)

IL_J(RIFTKSWASHER, 5/16 (BASEPLATE MOUNTED
NUT, WHIZ-LOCK - 5/16-18 (BASEPLATE
MOUNTED UNITS)

BELTGUARD GROUP

BACK, BELTGUARD - KOHLER UNITS
BACK, BELTGUARD - KAWASAKI UNITS
BACK, BELTGUARD - HONDA UNITS
FRONT, BELTGUARD - KOHLER UNITS
FRONT, BELTGUARD - KAWASAKI UNITS
FRONT, BELTGUARD - HONDA UNITS
BRACE, BELTGUARD - LP - KOHLER UNITS

Ty

1
1
1
1

1

1
1
1
1

1
1

—_—

1

—_—

1

B

—_

CCN

32497919
32308686
32281065
32497414
32000705
32187056
95916094

97337901
97337919
32497331
32497349
81297467
32295891
32497869
32310153
56276207
32497554
81297475
32497935
32497877

32145898
30219802

32308140
32246621
95203444

95417507
32224909
32499139
39128558
32175556
95077053
95104014
95916854
39128566
95423695
95916094
32130387
95751582
32313322

95114476
95716890

DESCRIPTION

BRACE, BELTGUARD - LP- KAWASAKI UNITS
BRAGE, BELTGUARD - HONDA UNITS

BRACE, BELTGUARD - HP - KOHLER UNITS
BRACE, BELTGUARD - HP - KAWASAKI UNITS
SCREW, SELF-TAPPING - 3/8-16 X 3/4
SCREW, SELF-DRILLING - 1/4-14

WASHER, FLAT - 3/8 - KAWASAKI UNITS

ENGINE & DRIVE GROUP

ENGINE, KOHLER - NO ALTERNATOR

ENGINE, KOHLER - WITH ALTERNATOR
ENGINE, KAWASAKI - NO ALTERNATOR
ENGINE, KAWASAKI - WITH ALTERNATOR
ENGINE, HONDA

BELT, DRIVE - KOHLER UNITS

BELT, DRIVE - KAWASAKI UNITS

BELT, DRIVE - HONDA UNITS

SHEAVE, KOHLER ENGINE

SHEAVE, KAWASAKI ENGINE

SHEAVE, HONDA ENGINE

CLAMP, ENGINE - KAWASAKI UNITS
TENSIONER, BELT - KAWASAKI UNITS (INCL
CLAMP, MOUNTING CAPSCREWS, TENSIONING
BOLT & CLIP)

TENSIONER, BELT - KOHLER & HONDA UNITS
ﬁklllfl’_,SBELT TIGHTENER - KOHLER & HONDA
BRACE, ENGINE / COMPRESSOR - HONDA UNITS
BRACE, ENGINE / COMPRESSOR - KOHLER UNITS
KEY, KOHLER & HONDA UNITS

MISCELLANEOUS HARDWARE & FITTINGS
NIPPLE, CLOSE - 1/2 X 1-1/8 - KAWASAKI
BASEPLATE MOUNTED UNITS

ELBOW, STREET - 1/8 X 1/8 - KAWASAKI
BASEPLATE MOUNTED UNITS

CAPSCREW, 5/16-18 X 1-3/4 - KAWASAKI UNITS
NUT, WHIZ-LOCK - 5/16-18 - KAWASAKI UNITS
CAPSCREW, 3/8-16 X 1 - HONDA UNITS
BQFI_SSCREW, 3/8-16 X 1-1/2 - KOHLER & HONDA
CAPSCREW, 7/16-14X1-1/4 - KOHLER
BASEPLATE MOUNTED UNITS

CAPSCREW, HEX - 7/16 X 1-1/4 - KOHLER TANK
MOUNTED UNITS

NUT, WHIZ-LOCK - 3/8-16 (KOHLER / HONDA)
NUT, HEX - 1/2 - KOHLER & HONDA UNITS
WASHER, FLAT - 3/8 - KAWASAKI UNITS
WASHER, FLAT - 7/16 (2475X12.5G)
LOCKWASHER, 7/16 - KOHLER UNITS

COMPRESSOR PUMP GROUP

PUMP, BARE COMPRESSOR (INCL STD FILTER &
INTERCOOLER SAFETY / RELIEF VALVE)
CAPSCREW, HEX - 1/2-13 X 1-1/2
LOCKWASHER, SPRING - 1/2

Ty
1
1
1
1

VAR
VAR

G G G G G G QT G G G G Q'Y

1
1
1

1

W= BN

O QI Ny

—_

S



SERVICE AND ACCESSORY PARTS AND KITS

SERVICE

START-UP KITS

Each Start-Up Kit contains the necessary quantities of All-Season Select
Lubricant and standard air filter element(s) to start-up and maintain your
compressor for the first year. Start-Up Kits for engine driven models include a
replacement engine air filter, engine oil filter and engine oil. See the engine
manufacturer’s instructions for more detailed engine care information.

CCN DESCRIPTION MODELS

32305880 KIT, START-UP ELECTRIC MOTOR MODELS
32312936 KIT, START-UP HONDA ENGINE MODELS
32305872 KIT, START-UP KOHLER ENGINE MODELS
32498511 KIT, START-UP KAWASAKI ENGINE MODELS

MAINTENANCE PAKS

Maintenance paks contain all the parts necessary for one complete routine
maintenance of your compressor. All-Season Select Lubricant, air filter
elements and gaskets are included.

CCN DESCRIPTION

38485330 PAK, MAINTENANCE

STEP SAVER KITS

Step Saver Kits provide all the parts required to perform common repair or
scheduled maintenance tasks, such as piston ring replacement or valve
replacement.

CCN DESCRIPTION

32301426 KIT, VALVE

32301517 KIT, RING

32301509 KIT, BEARING & ROD*
32301434 KIT, GASKET

* To repair grooved crankshaft journals, order Shaft Repair Kit 32499949 along
with the Bearing & Rod Kit.

OVERHAUL KITS

CCN DESCRIPTION

32319469 KIT, OVERHAUL

RECOMMENDED SPARES
ITEM CCN
1-15 32247884
1-20 32247850
1-23 32499923
1-24 32247876
REF. 32310799

REF. 32248205

DESCRIPTION Qry

GASKET, FRAME END COVER 1
0-RING, OIL FILLER PLUG 1
L SEAL 1
GASKET, SHAFT END COVER 1
ASSEMBLY, VALVE PLATE - HIGH 1
PRESSURE

ASSEMBLY, VALVE PLATE 1
PISTON, AIR - COMPLETE - 2.5" HIGH 1

4-1 32496598
PRESSURE
4-5 32307910 SET, PISTON RING - 2.5" 1
4-6 32247868 GASKET, CYLINDER/FLANGE 2
4-10 32246878 0-RING, VALVE PLATE - HIGH 1
PRESSURE
4-12 32247926 GASKET, AIRHEAD - HIGH PRESSURE 1
4-14 32496564 PISTON, AIR - COMPLETE - 4" - LOW 1
PRESSURE
4-18 32307928 SET, PISTON RING - 4" 1
4-20 32248197 GASKET, VALVE PLATE - LOW 1
PRESSURE

4-22 32248189
GASOLINE ENGINE PARTS

GASKET, AIRHEAD - LOW PRESSURE 1

CCN DESCRIPTION MODELS

32305674 FILTER, OIL KOHLER ENGINE MODELS
32305682 FILTER, AIR KOHLER ENGINE MODELS
32305690 PRE FILTER KOHLER ENGINE MODELS
38487039 KIT, MUFFLER KOHLER ENGINE MODELS
32498545 FILTER, OIL KAWASAKI

32498537 FILTER, AIR KAWASAKI

32498529 PRE FILTER KAWASAKI

COMPRESSOR LUBRICANT

All Season T30 Select is a synthetic fluid specifically formulated to protect and
preserve your Ingersoll-Rand small reciprocating air compressor through a
broad range of temperature as well as better start-up in colder climate
conditions. With its outstanding formulation, All Season T30 Select enables you
to I’l(ljn 2000 hours of service between changeouts under normal operating
conditions.

PART NO. DESCRIPTION

32318875 LUBRICANT. ALL SEASON SELECT - QUART
32318883 LUBRICANT, ALL SEASON SELECT - CASE OF 12
QUARTS
ACCESSORIES
INSTALLATION KITS

Each Installation Kit combines vibration pads and flexible hose into one kit. The
kit consists of (4) 5 X 5 vibration pads and (1) % X 13 flexible hose.

CCN DESCRIPTION

38002242 KIT, INSTALLATION

SILENCERS

Silencers provide excellent noise reduction (2 DBA or 35% reduction in
operating noise level) with no pressure drop.

CCN DESCRIPTION

32323552 SILENCER

VIBRATION PADS

Vibration pads are designed to absorb 40-60% of the sound and vibration of
your compressor.

CCN DESCRIPTION

32320681 PAD, VIBRATION — 4 X 4 STEEL PLATE
32320699 PAD, VIBRATION — 5 X 5 STEEL PLATE
32321002 PAD, VIBRATION — 4 X 4 CORK
32321028 PAD, VIBRATION — 5 X 5 CORK
32321010 PAD, VIBRATION — 6 X 6 CORK

FLEX HOSES

Flex Hoses give flexibility to compressed air piping systems. They provide
thermal growth absorption, misalignment compensation, vibration isolation,
reduced stress forces on compressor housings and noise reduction.

CCN DESCRIPTION

32323586 HOSE, FLEX — "2 X 11
38335295 HOSE, FLEX — 2 X 36
38338778 HOSE, FLEX — 12X 72
32323594 HOSE, FLEX — % X 13
38323309 HOSE, FLEX — % X 24
38335303 HOSE, FLEX — % X 36
38338638 HOSE, FLEX — % X 72
32323602 HOSE, FLEX —1 X 14
38334033 HOSE, FLEX — 1 X 24
38335311 HOSE, FLEX — 1 X 36
38338646 HOSE, FLEX —1 X 72
32323610 HOSE, FLEX —1-2X 18
38323317 HOSE, FLEX — 1-%4 X 20-Y2
38323325 HOSE, FLEX —1-2X 24
Y-STRAINERS

Y-Strainers are designed to prevent foreign particles and sludge from moving
downstream.

CCN DESCRIPTION

32323628 Y-STRAINER, 1/4
32323636 Y-STRAINER, 1/2

INTERCOOLER SEPARATOR KITS

Intercooler Separator Kits remove condensate between the first and second
stages.

CCN DESCRIPTION

32337826 KIT, INTERCOOLER SEPARATOR



EXTERNAL CRANKCASE HEATER KITS

External crankcase heaters are recommended when ambient temperatures are
consitently below 32°F (0°C). An easy-to-install external creankcase heater kit
is intended for aftermarket use. Two kits may be required for some
applications.

CCN DESCRIPTION

97330385 KIT, EXTERNAL CRANKCASE HEATER

CONSTANT SPEED CONVERSION KITS

Extend the life of your compressor in hot and humid operating conditions by
installing Constant Speed Control.

CCN DESCRIPTION MODELS

81294621 KIT, CONSTANT SPEED 2475N5/7.5 W/4-FOOT
CONVERSION RECEIVER

81294639 KIT, CONSTANT SPEED 2475N7.5 W/3-FOOT
CONVERSION RECEIVER

81294688 KIT, CONSTANT SPEED 2475D5
CONVERSION

81295867 KIT, CONSTANT SPEED 2475N5 W/3-FOOT
CONVERSION RECEIVER

BATTERY SUPPORT KITS

The Battery Support Kit will allow a battery to be conveniently mounted on the
Kohler, Honda and kawasaki engine driven compressors. The kit contains the
battery support, battery hold-down frame and attachment hardware.

CCN DESCRIPTION MODELS

32095663 KIT, BATTERY SUPPORT KOHLER, HONDA,
KAWASAKI ENGINE MODELS
VINYL COVERS

Flame retardant vinyl covers are designed to protect gasoline engine
compressors from the elements.
CCN DESCRIPTION MODELS

97339337 COVER, VINYL KOHLER, HONDA,
KAWASAKI ENGINE MODELS

12



13

GENERAL ARRANGEMENT DRAWINGS

G2111000-04

‘0314103dS 3SIMYIHLIO SSIINN
SNOISNIWIQ 3NN 38Y [ ] NI SNOISNIWIA
[9)czF = X
[c]zLF = xx
[1]e0'F = xxx
'SIONVHITOL QIHIDILSNN TV
(NOILYOI4aNT ON) AMQ [64£9]'S81 L¥1 LHOIIM

NOILO3S V-1
JA00HO 1138-A w

[ovelzocl——
TFNS@; | ez]
o [ss] [oz1] [1/1]062°9— =] 00'L

[£1]29= |~

[6v¢]
SLCLY

MO14 dIV

ad
[eve]
0S¢y

2 lo
0

L]
S

NO 3ONVYY3ITO "NIN [S0¢]00°ZL 1SY3T 1V 3AV3]
"SIHONI NI NJAIO SNOISNIWIaQ 11V

‘NOILVINOAIO oIV d3d0dd 404 S3AIS TV

o

q dN=IMVL 1739 NN [1G]00°C 1SYIT LV HLM
4 INFWIONVHEY "OLN ATddNS LSNIN 43N0LsSND L

‘S310N

(YNOILDO) HILIMS 13ATT IO ;9@
[ovSls iz

S17104

OLN [Z1]oSe H04

NYHL [91]29'exy

NIVdd ﬁoJ

4
E:/

¢lse
S/ES
\|

[6L]9s°

E—i )

jws

BARE COMPRESSOR PUMP

137LN0 oIV

[oog]z 6L

[eeg]o iz

g3114 L3N

Ll

[6¥L]

dIv

(NOILJO ¥00aLNO)
AL LIING Y

114 110

88'S J/

[09¢]
IR

NOILYLOY 1dN .2/1L
137LN0 dIv

—[11z]0c 8

e——[6S2]I2 0l ————

INTVYA 433
ISERICJel S EIRN]




14

G2211000-05

BASEPLATE MOUNTED UNIT WITH ELECTRIC MOTOR

‘d314103d4S JISIMHIHLO SSTTINN

SNOISNIWIO S3LINATIA 39V [ ] NI SNOISNIWId '9

[e1]os = X
[o]sz = xx

[€]gzL = XXX :SNOISNIWIG Q3I4ID34SNN 1TV 'S

d04 S3AIS TIV. NO WNWININ JONVIVITO

‘NOILYINDHID HIV ¥3d0dd
[S0¢],00ZL 1SVIT LV MOTIV ¢
ONIM3ATT 404 MOTIV OL [¢L]

W2/ L 1SYIT LY SINN NYHL 103r0odd dTNOHS SL108 NOILYANNOS 2

1004 HLdNO4 JHL 1NOYO o0

NIHS AYYSSIOIN 41 ATIvN03

[6%6G1]'587 0GE :LHOIAM L13IN ILVAIXOYddY '+ 1334 71V 1d0ddNsS ANV 13A3T 39 1SN 40014 40 NOILVANNO4 'L
‘S3LON
. a3aNddNS S ¥3100083L 4V
[szo)roe [ze1] 03700041V NIHM ATINO
: =S T (QHL 81-,8/£) TISM 3VS ¥3d (T¥NOILLO)
SL708 OLW «
[GLicye HO4 el *%%m* 39V Q3LY3IANI 3VS L.8/S MTI000M3L 4V A31000M Y
. 8
[e1Jos axy Io°e—m - . [esrloct |
e [og]
[9cglBCe [vzlse S T
[6v,]o0S 62 ~—[cv]69°L [62Jo0'L —=~ ~=———[18¢]000°Cl ~—[/9]z9C
o o o o [v6l]
. 9L
I L
n T
[L67] S MO14
9561l AV
1
[ 1]
[ov9] Q
z's¢ —
(IvNOILdO) - -
H3LAVLS - | | A
YOLOW Q3LNNOW R 3o meﬂmﬂip [19]zae
(NOILJO ¥00aLNO) , [815]r 0z
34 LIING AV IATYA 137LN0 dIY / A |
43138 YIT000Y3LN [6sc]oze \
NIVHQ 110 3<z%oﬁ%mu [z6slece
LT LIING iy QuvnoLT3a a3soton3

13ATT IO MO



15

G2311000-05

80-GALLON HORIZONTAL TANK MOUNTED UNIT

[20£1]0° L9

[£001]005°6S

1dN ¥/¢ 51708 ONILNNOW
JATIVA FOIAY3S [21]og 08 Y04 1075
1311N0 dIv [eele/1—1 x [v1l91/6 x ¥

—I[v62]5°GL

(3AIVA NIVYQ OLNY HLIM
03NddNs LON N3HM NOILYDOT)
NTYA NIVHA TVANYIN

(1¥NOILdO) 1¥0d  [017]
NIY¥a 1dN ,8/L — 3IATWA  0SZ'8
[sLiig] NI¥4Q 3LYSNIANOD OLNY
szel

\

(IATVA NIVHA OLNY HLIM

»

[SY3LM 20¢ INOTIVD 08
[0091].£9 X [805].02
37I1S ¥3AIF03Y

(T¥NOILdO) HOLIMS
13ATT IO MO

(SAN3 HLOB)

(T¥YNOILJO)

180d NIV¥d LdN
JF/L=3ATVA NIVEa
JLYSNIANOD OLNY
000Z—AQ3

[617]

0059l

ONIN3dJO
NOILO3dSNI

04vN917139
03SOION3——__|

INTVA 431139
Y3AIF03IY % 39NV
‘HOLIMS 3¥NSS3Hd

g3
LIINE AV

(NOILJO ¥00d1N0)
LS LIING MY

'03141034S ISME3HLO SSITNN
SNOISNIWIQ YILINTUW 38V [ ] NI SNOISNIWIQ
'SQYVNOLI3E WM ¥O4 [£1]89° Qav = **

'SQYVNOLTIE JUIM 3AVH TIM ¥3100083LAV LNOHLIM SLINN
[6%¢$2]SgT GE5 LHOEM JLYWIXOHddY

‘0311ddNS SIIATWA

NIVEd 3LVSNIANOD DILVNOLNY N3IHM [2G1],009 Aav = «
NOILYINOYID dIV ¥3d0¥d H¥04

S3QIS TV NO “NIN 30NV¥VIT0 [S0£].00°CL 1SYIT LY MOTIV

© ™~

97 [N\ iamEigss 4 Q31ddNS NIHM NOILYOO0T)
{ IATVA NIVHA TYNNY W
(L]
J.S
XY
[osv] 2L
NIVYd 10
T4y ‘
(TYNOILJO)
SEIRNARS
IANIVA 433 YOLOW Q3LNNOW
Y3700083LNI
IATIVA 4313
3O4VHOSIA
[c1]osF = X
[9]czF = xx
[¢leLF = xxx

'SIONVYITOL QIIHI0IISNA TV ¢
ONM3ATT Y04 MOV OL [£1].2/1 1SV
LV SLAN NYHL 103rodd Q1NOHS SL108 NOILYANNOS 2
1004 HLYNOS 3HL
LNOYD 40 WIHS AYVYSSIDIAN 41 ‘ATIvNDI 1334 11V
130ddNS ANV 13A37 38 L1SNW Y0014 8O NOILYANNOS |
'S3LON

[s]
ﬁow.
[9°0t]
09°L
I
Q¥
[9811]
L9Y
0 MO
— Ay
| \
Tmﬁm*.mm
(I¥NOILHO)
37000834V 43100041V



16

(G2811300-01

FULLY PACKAGED

80-GALLON VERTICAL TANK MOUNTED UNIT

KR B
TN

(3ATVA NIVHO OLNY HLIM
031ddNS LON N3HM NOILYDOT)
IATVA NIVAA IVANYA

Z:z\ﬁ
¢

ayvnoLl3g
03501oN3 — |

IANTVA 43139
Y3IAIFOIY %® IONVO
‘HOLIMS 3¥NSS3¥d

NOTIVO 08 082
97 X ¥2
37IS 43N0y

T 051 \‘4

991l

8L'sl , LdN #/€
IATWA 3DNEIS

137LN0 4V

NIv+d TIo

(I¥NOILdO)
HOLIMS
J3A3T 110 MO

NIRRT T4 0

LIINI IV

2°9¢ ,

INTVA 431139
43T00043LNI

Q3TIVLISNI SAYvNOL13d IdIM 3AVH
TUM SY3T00043L4V LNOHLIM SLINN
‘ST 00G LHOIIM JLYWIXOHddY
‘a3rddns st 3ATYA

© N

NIV4a JLVSNIANOOD ODILVAOLNY NIHM ,00°¢ dav = x 'S

S3AIS TV NO 'NIN JONVHVITD 00°CL LSV3IT LV MOTIV ¥

‘NOILYINDOYID dIV 43d0dd o004 1N0yoS 40

M3IN NOLLOY

——
S17049 09'¢
404 310410
1708 000'9¢¢

(I¥NOILO)
SEim\
YOLOW Q3LNNOW

INTVYA 43113
3O4VHISIA |

0¢"
Y
4%

=X
= XX
= XXX

HAHH

(INTVA NIVHQ

0LNY HLIM a31Mddns
NIHM NOILYOOT)
\m>4<> NIVHQ TYNNYA

L—(T¥YNOILdO) L¥0d NIvyd
LdN ,8/L—3ATVA NIVyQ
3LYSNIANOD OLNY

0veco
1 v
T
5]
LG —=
SONIN3dO
NOILO3dSNI
0°0L
| XYW
L/ 20l ==
)
|

zee

8'¢ce

(AINO Q¥vNOL138 39IM)

‘SIONVHEIN0OL Q3IHI034SNN 1V ¢
ONIMIATT ¥04 MOTIV 0L .2/1 1SV3T

NIHS A4VSS3OIN 4l

1V SLINAN NYHL 103r0dd a1NOHS S1708 NOILVANNO4 ¢

1004 QYIHL 3HL
ATIVND3 1334 1Y

140ddNs aNV 13A37 39 1SN 400714 4O NOILYANNO4 'L

‘S3LON

(I¥NOILO)
43100043 L4V
a310024IvY



17

G2811302-02

80-GALLON VERTICAL TANK MOUNTED UNIT

Q314103dS ISIMHIHLO SSITINN
SNOISNINIQ H3LIATTIN 38V [ ] NI SNOISNIWIA "9
[£z2]'SE1 005 LHOI3M 3LVYNIXO¥ddY G
JONVNILNIVA ANY NOILYTNONHID ¥V ¥3d0¥d MOTTY OL
INIHOVN 3HL 40 3AIS TIv NO [S0£].zL LSYIT LY MOTIV
[cllsT = X
[9]czF = XX
[cleLF = xxx
'SIONVHITOL dIIHIDIASNN TV ¢
ONITIATT 04 MOTIV OL [€L].2/L 1Sv3T 1V
1334 3HL HONOYHL 103r0dd LSNW SLT108 NOILYANNO4 Z
J3AIT 0L 1334 3IHL LNO¥D
4O WIHS AYYSSIOAN 41 "ATIVNOI 1334 TV 1¥0ddNS
‘ANNOS ATIVHNLONYLS 39 1SN ¥00T4 O NOILYANNOS "I
‘S3LON

M7

[¥3117 cog]

NOTIVO 08
Ivd \
NOILYOI4ILNIAl JNSY /

IANTVA 43M3d SONIN3dO
394vHISIA NOILO3dSNI

advnoL3d
J3SOTON3

43700043LNI
d3NNI4

MOT4
=114

43AI3034 INSY

S1709 9NILNNOW
[z1],2/1 404 "dAL
107S [zz]8s X [¥1]9G

370410 3I0H 11089 [2/5]0s 22

IATVA NIVHA
H3IAIFO3S IVNNVYA

[zs]

90°C
[ev9]
1dN e 990
AATVA FOINHE3S 7 A‘SKLQO%N&\V
1IN0 HIY 7
[ovv] [£57]
IATVA 4334 H3IAIF0TY 1e°LT 0081
JONVO 3INSSI™d HIAIFOIY
¥3AFT ONIOYOTINA 440/NO
HLIM HOLIMS 34NSS3dd M

NIvda 110

T4 110

431714
g1V L3INI

(Q3TIVLSNI SI HOLIMS
34NSS3dd NOILYNIGWOD
NIHM SLINN 3SVHd

JIONIS NO Q3JINOIY LON «)

1353y
avoT¥3IN0
HOLOW

[0G21]
NEIRIIES 88'89
HOLOWs

HOLON
ENSTE
014103713

—

NOILVL10d

T‘Em&mnxm

IATVA 431734
43100043LNI




18

G2411300-03

[v¥]|[801]|[z6z][[0c L]l lBLal|[vas]| [ss] [veet] | |[ze] |[oiz][[eea1]) [91] | [61] [oec ][vov]|[8ev][orzi]fogoL]) [z8] | [80s] |[z901]| [vsv] |[zos1x019]|lo6s]
9L1| STy 0G| Gvy | L9z |zze | BIT | L¥S | ¢ Gl |seg | v | 29 | su |97S | €Sl |SCLL[000G|08 Y| ¥¥'€ |000°02|000 Ty o4} LLOX.¥T |002L|  §35LvT-C
[evv]| [94] [[eov]|los]ilzo6]|[vos]| (s8] [zozL] /¢ |l62] |l6s1)[6c9t] [2t] | [o1] [[eo]|[uv]|[oes][6z0t][ses]] [se] | [682] | [ocg] | [cog]  |[00gLxg0s]|lier]
S/L|00€ [£8GL|Gvy | LSS |gze | 8lT S Ly |« o1l | 529|199 | 05 | 82" |0'9% | 2’9l |00£L|0S'0v|00°SZ| 0S'L | S/E°LL|0SE vE ol L£9X,0C | 056 | sassvz-z
z X X I m [ A1 s | o d N W o " | H 95 a3l al o] &8 g v [[y3n]avo[  3zis h@% “200m
(W] SIHONI NI SNOISNINIG 93NI3938 | I5N
0
q ) (vNOILdO)
i 140d NIVYQ LdN
v 5 W/ L=3ATWA NIVYa
(3ATWA NIVHQ OLNY HLIM N e oAy
0002-AQ3 (vNOILd0) L¥od
03ddns %qziﬁzé%zo#ﬂozwx (IATWA NIVNA OLNY HLIM /. N NIVHQ LdN .8/ — 3ATVA
S1708 ‘91N " @3NddNS N3HM NOLLYO0T) NIVYa 3LYSNIANOD 0LNY
D X ¥ INTWA NIVHA TV ANYIN —
I
— ! Fe L
(SAN3 HLO8) 3 88
SONIN3JO NOILO3dSNI |
| | P 3IATWA 433y
N ﬁi‘\ o / 93A3034
SIATIVA 431134 398VHOSIA % 5 N LdN .d., A (1¥NOILdO)
SIATVA NOILVI0SI r INTVA 30INH3S HOLIMS 13A31
I 131LN0 HIV 0 MOT
T
|
:
(vnoido) /0 - INVA 4313
SY3L HOLYNYILTY 394VHOSIA
TN YV Q3LNNON
NIY¥0 110
»n (NOLLJO ¥00QLNO) T N
M (I¥NOILO) SY3LS LI FIY T4 70
- S¥31000¥3L Y
) 0310008 mamwmwﬂmm 39nvo %
= HOLIMS 33NSS3yd
[- ™ hl
= * 1
n .
- NOILYINDYIO. dIV ¥3d0dd ¥04 S3aIS "
- T7% NO 'NIN 3ONYHV3T0 [50£],00°Z1 LSYIT LY MOTIY ¥
= d314103dS ISIMYIHLIO SSTINN "ONII3AIT ¥O4 MOTTV OL [£1].2/1 1SV LV
= SNOISN3NIO ¥3L3NITIN 33% [ ] NI SNOISN3WIG '8 SLAN A8HL 103r0Yd TINOHS S1709. NOLYANNO4 &
= SA4vnoL13g 'NOISNIWIA FHL 3ISYIHONI LON TIM 1NG NMOHS
= M IAVH TIM SE3100083L4V LNOHLIM SLINN “L ATIMVSS3IO3N LON 3dV SW3LI AYOSS300V a314103dS
> letJos ¥ = x ‘G3LSIT SLINN 3HL 11 40 3AILVINISIYdIY
> lolsz ¥ = xx SI NMOHS LNIWIONVHYY ¥OSSIHAN0D 3HL T
Lt [clz1 ¥ = XXX :SIONVHITOL GIHI0IISNA TV 9 1004 HLYNO4 3HL
& '037ddnS SI IAWA NIvEd LNOY9 MO WIHS A¥VSS3I3IN 4I ‘ATTVND3 1334 11V
= NOIL¥SNIANOO OILYWOLNY N3HM A, Q0¥ = « 'S 180ddNS ONV 137371 39 LSNW HOOTd ¥O NOLVANNOS 'L
a ‘SILON
a
[1]
=
=
>
(=]
=
x
=
=
™




19

G2411301-02

TANK MOUNTED DUPLEX UNIT WITH 7.5 HP MOTORS

(3ANTVA NIVHA OLNY HLIM
0317ddNS LON NIHM NOILYOOT)
JANTVA NIVHA 4<DZ<§[/

(SaN3 HLO09)
SONINIdO
NOILO3dSNI

[coz]
008

(TYNOILJO) LH0d NIVHd LdN

P/ L=3NTVA NIVHA
JLYSNIANOD OLNY

[6181]9 1L+

Snw;oo,om|/v;

[£901]000° Y

/ 7 [16¢]

\| TSt

S1709 oL [91]z9'e [z62]

404 101S [8¢105 IX[61]5L oXv ~ g

[ver L L be—m

0002—A03
N

R

[zos1]..9 x [019].vC
H3IAIFOIY [M3LIT ¥STINOTIVO 0Z1

[c1]os'T
[9lszF
[clszLF

=

SIATVA NOILYIOS %
SINTVA 43139 304VYHOSIA

—=— MO1d IV —=

Saygvnoaliig
J3SOTON3

'0314103dS 3SIMEIHLO SSITINN
SNOISNINIA Y3LIWTUN 38V [ ] NI SNOISNINIG '8
=X
= XX

= XXX ‘S3ONVYIIOL A3I4103dSNN 11V L

(IWNOILdO)
SY3I00043LIY
0310004Iv
(NOILO ¥00dLN0) SY3L14
SYILS LIIN iy~ LIINE &Y

IATVA FOING3S

NOILYNIGNOO—NON

(IATYA NIVHO OLNY HLIM
Q317ddNS NIHM NOILYOOT)

N /

=—/[805]000 0t

7 [ol9]czve

[

(I¥NOILdO) 1¥0d NIv¥d
LdN ,8/1 3ATVA NIVHa
3LYSNIANOD OLNY

INTYA NIVHd 4<DZ<§J

[osot]oszy

[805]000°0Z —=

[18]

¢ (18]
Laas
[

g< 5/
DN

—

«

LdN L

L l61] 1

SL”

INTVYA 431734
\ EEAEOE

y—NIvda 110

[legt]
¥'Z5

137LN0C v

114 110 6°¢S

(I¥NOILHO)
HOLYNYALTY

J3LNNOW

SINIVA 4313
¥F100093INI—

ONIT3ATT 804 MOTIY OL [¢£1].2/L 1SV LY
SLNN NYHL 103r0dd d1NOHS SL709 NOILYANNOA

‘00S1 ® WdY JOSSIAdNOD WNWIXVYIN

a3nddns SI 3ATVA NMOHS ATI4YSS3I03N LON

NIVYQ 3LYSNIANOO DILYWOLNY NIHM [63]0S°¢ dav = « 9

‘NOILYTINOHID dIV 43d0dd 404 s3dIS

TT¥ NO NIN JONVYYITO [G0¢ 1,001 LSYIT LY MOTIY 'S 140ddNS ANV T13AT7 38

1N0dO 40 WIHS AYVSSIOAN 4l

'SNOISNINWId TIVH3IA0 3IHL 3ISVIHONI LON T1IM

3oV LVHL SW3LI A40SS300V
1004 HLdNO4 JHL
ATIVNO3 1334 1V
1SN 40014 40 NOILYANNOS

- [126]6 00—~
nvo QZ<V
HOLIMS 3¥NSSTad

[rollolp———————

‘L ‘S3LON



G2611003-01

20

BASEPLATE MOUNTED UNIT WITH KAWASAKI ENGINE

ANTVA
4313y 43A1303d

ISEIRIE]

IATVA NIVHA
JLYSNIANOD VNNV
N S11089 9LN
) [¢1]ose o4
fe—————————[/B0L]CCY \ [9L]z9ox
[crB]v8e \
[og]8l L [v16]000°9¢ \
[ev]iL 1 —=
NIVHQ , i
0 mzazm/r : ﬂ\ —
[e]
LdN 2/ e
137LN0 Y
MNVL INMOSYD o 7 o
@ ~—
39Nv9
FUNSSIHd HIAIFOTY NivSd 10
MOILS dId 110 ‘3NION3
7714 710
mxe6]
‘d'H SZL ¥ITHOM “INION3 JATYA 431038 ¥4I T000HILNI
ERIN
NEREENIY HIAYOTINN F9YYHOSIA
1SNYHX3 3INION3 %% IATYA 43138 F98VHOISIA

'a314103dS 3ISIMYIHLO SSIINN
SNOISNIWIQ Y3LIWTIN 39 [ ] NI SNOISN3WIQ
[c1]o5°F = X
[9]JczF = xx
[c]c1'F = XXX :SIONVY3IIOL QILI0IASNN TIV

'NOILYINOHID ¥ ¥3d0dd ¥04 S3dIS

TV NO CNIW 3ONVYY3T0 [S0£]00ZL LSYIT LY MOTIV

‘ONIT3AIT 804 MOTTVY OL [£1].2/1 1SvaAT 1V

SLNN NYHL 103r0Y¥d QINOHS SL108 NOILYANNOA
1004 HLYNO4 3HL

1NOYD YO WIHS AYVSSIOIAN 41 ‘ATIVNO3I 1334 TV
140ddNs ONY T13A37 39 L1SNW 00714 80 NOILYANNOS

L
‘S31ON

Fﬂxl_‘ﬁ@oioo.g
00'l [oce]
[ocL]oBg Toooii
I i W
[LoZ]
mmx
'
[689] =
Lz
(@]

te—[989]0 L C——F

MOT14
div

dygvnoLiag
J3SO1ON3



G2711004-01

21

TANK MOUNTED UNIT WITH KOHLER ENGINE

~—[655]0°CC—=

. [98¢]esL
ooy —————————— [17c] (22188
SL708 NOILYANNOA el 7
'vId [21]0S 404 SIIOH 4\/ IANTIVA NIVHA . [1z1]z2°9
ILYSNIANOD TYNNYA
l-—[987] ¢eslooie . 7 .
Sl [eee] N ﬁ?&mm /$ - -—levzlses
LdN .2/ = ,\ Hﬁ } ] s
131LN0 8V bo[s9z] [£2]90°L
O@«.Of
ONINILO
NOILO3JSNI — — e
e — ONIN3JO
7 NOILO3IJSNI ﬁ©%ﬁg
7 NIV¥a 110 LGy
NIVSD i~
0 3NION3 NS 831110
=) ) Mo
, Ay
SEIR[E \\
MNYL 3NMOSYO I
IATVA -
. 43M3Y 39VLSHILNI
SOULS dId W0 “3NIONT
e8] Y3AVOTINN 3OYYHOSIA
"dH 6L YITHOM INION3 g3L1s o IAWA 4313 YIAFOTY B IOUVYHOSIA
NERTI INIONT 39NYO FINSSIAd ¥IAIFOIY
1SNVHXT INIONT
‘0314103dS ISIMHIHLO SSTTNN m@mwmjw&mm
SNOISNIWI YILINMTTIN 38v [ ] NI SNOISNIWIA 'S
[c1]og T = X
[9]z'F = xx

[£]zLVF = XXX :S3IONVH3TOL O314103dSNA TV ¥
'NOILYINDYID ¥V ¥3d0dd ¥04 S3AIS

TV NO CNIN 3ONYYYIT0 [S0£]00°Z) LSYIT LY MOTIY €
ONMIATT ¥04 MOTIW OL [£L].2/1 LSv3IT LY

SINN NYHL 103r0¥d dINOHS S1109 NOILYANNOS 'Z
1004 HLYNOJ 3HL
1N0Y9 H0 WIHS A¥¥SS3OIN 41 ‘ATTvND3I 1334 TV

140ddNS ANV 13A37 38 LSNW 0014 8O NOILYANNO4 'L

‘S31ON



22

G2611002-00

431714 110

GC9Y
SLEY

—| XYW G9 = 79'¢ =
—ocsL 95°0% 787G | eL0
| _——S30H po5" X ¥ |~ wanoisNaL 1138
Il
T

INTVA NIVAA d3A1303d © NIvdd 710 3INION3
N T TI0SEEEN] « A

2 .
| ——OLLSdId IO 3NIONT g7/

| —— INTVA NOILVTIOSI 1304

\w@%q[ HIV INION3I

\Iotgmymx

P \MXOIQ IVANYIN

O

w

LdN 2/t
IATIVA FOINY3S %mmmm%oo/

f——

06'Lc

=
= . MOTS dIV (
= ONIT000 3NION3

MOT4 dIV
—=———ONIM00D

39NV H3AIF03Y HOSSIHINOD

i mapesewe|

~— (NMOQ  LNIOd)
H3LTI4 LIINI HOSSIHANOD NOLLY.LOY LSNYHX3 3NION3

IATWA 43138 4II000HILNI
ILvTd NOILYOLAILNIQ! NSV : :
S1350v4E ¥IAIZ03Y NIIMLIB NIVEQ

e e 9N1d NIVHQ 10 J0SS34dN0D

o S, e 9NTd T14 10 40SSIIANOD

adavnoLi3g

(9XZ£1)#08 LHOI3M LINN 9

S'F X
J0MLNOD NMOQMOTS F1LLONHL i
INTYA 43138 30YYHOSI HOSSIUINOD NIvHa 1304 seE XX ,
SZU'F XXX SIONVNITOL Q3H103dSNN TV 'S
IAWA 43138 ¥3IAIZO3Y MOT3 HIV 9N[100D
31VN03QY 04 ANV JONVYNILNIVIA ¥04 MOTTY OL S3AIS ¥N04 TV NO 3ONVHVITO 2! MOTIY ¥
LHOTT ONINGvM 33ASSIdd 110 MOT ‘Q3USM S130OW 3HL 04 T¥OIAL SI NMOHS LNINIONYHMY 3HL '€
YINWHLS % ONM3ATT ¥O4 LNIALSARQY 3L¥NO3AV
EIRENE JAINOYd OL 1334 ONILNNON 3HL HONOMHL .2/ 103r0dd 1SAIN S1108 ONILNNOW °Z
1004 HLYNOZ 3HL LNONO HO WIHS ANYSSIOIN 41 ATIVNO3
35n%9 130371 1304 1334 ¥N04 TV L¥0dens ONY 13A3T 38 LSAW 30VAHNS ONILNNOW 80 80073 °I

MNVL 1304 3INION3 -S3LON

BASEPLATE MOUNTED UNIT WITH KAWASAKI ENGINE



23

G2711003-01

4314 L3NG

0S¥ 05T
S0l : 0012 7
IATVA NIVHA ¥3IAIF03Y {
05z
050l
S1708 ONILNNOW 2S™ ¥04
S3IOH 895" X ¥ 1dN 2/}
/\7m>4<> 3OINHIS HOSSIIINQD
9NINIdO
NOILO3dSNI YA 0
[m—— YINOISNIL 1738
NIVH¥Q 110 INION3 5 a'8¢
MOILSdIQ 110 3NI9NI
= 9 @) @ IATYA NOILYIOSI 13N id
43100043LNI HOSSIUANOD — ¢ &34 dIv 3NIONS I ONINIdO
HOLIMS A3X MO HIY i 5 NOILO3JSNI
y IPIOHD TYANYW  ONITO0D 3INION3I /
. =
i MOT4 dIV
: -~ 9NIM00D
: = £ HOSSIHAWOD
¥OSSIHINOD o \EE _ °
NIvad 1304
~ ESEET N\ mpesemo|
NOILYLOY
9N1d NIVYa 110 H0SSIHANOD mﬂﬁwmmzmﬁwzm 7
9NTd T4 110 HOSSINANOD awvno 1138
ERIAONNEINEOEN (AINO INMOSY) ) |
(39N¥9 3LISOdd0 TTO4INYW 40 J¥3y NIAAIH) __ YL T50S 3NN 0s'le ,
IATVA 4313 ¥3IAIF0TY
H30YOINA 398YHOSIa 190Y9 TIATT 134 (DMZLL)#O8C LHOIIM LINN 9
IATIVA 431734 39MVHOSIA HOSSIHANOD SF X
YIATT YIAVOINN TVANYA LHOM ONINYYM FHNSSIAd 110 MO ST T XX
T0MLNOD NMOOMOTS I1LLOMHL GINIVELS % dVO ¢33 1304 SZL'F XXX SIONVMITIOL QIHIDIASNN TV S

TANK MOUNTED UNIT WITH KAWASAKI ENGINE

MOT4 dIv ONIMO0D

3LVND3AY H04 ANV JONVNILNIVA ¥O04 MOTIY OL S3AIS ¥NO4 TV NO IONVYVIIO ZL MOTIV v
‘MOT3g M00T1d FLIL IHL NI d3LSIT ST3dON JHL H04 TVIIdAL SI NMOHS LNIWIONVHAY IHL ¢

ONIM3AIT ¥04 LININLSNravy 31vnd3av

JAINOYA OL 1334 ONILNNOW 3HL HONO¥HL .2/L 103r0odd 1SN SL108 ONILNNON 2

'LO04 HLYNO4 JHL 1NOYO ¥O WIHS AMVYSSIOIN 4l ATIVNO3

1334 dN04 TV Ld0ddNS ANV 13A3T 38 1SN JOVHINS ONILNNOW o0 d00T4

b

‘S310N



24

G2611000-01

BASEPLATE MOUNTED UNIT WITH HONDA ENGINE

INTVA
4317134 J3A1303d

S1708 9L IATIVA NIVYEA
[Z1]oc® HOA4 JLYSNIANOD TYNNYA
[91]z9'exy

[gLLL]ovy —————————

\

/ [cr6]v 8¢
[907]0091 / /
[sS]8L 'z —— %mmmp& [sz]oo'L / [vi6]oo0og f [og]glL
ﬂ [os1]o6°G — [ev]iLL
=

L/ I , ~ NIv&0 110 3NION3
[10Z] /@ Atj\xo;m% 710 INION3
06/ 5
© ! NIVya 10— |
— - L1dN 2/ L
9vs .
Mo ﬁmem T 10— | LI1LN0 Y
——
Jiv =
u (4v3¥)
L REREEN!
L 1SNVHX3 3INION3
04vN91138 .~ [og9losz—
03S07TON3 ¥3AVOTINN 3O¥VHOSIA ATVA 4313y

Ad3T00043LNI HINVITO IV INIONT

% INTVA 43139 3OdVHOSIA

43114
LIINI IV

(8317 9] vo 2L
i iy Saera INIONT LMOFEXD YANOH

3ONV9O 3dNSS3dd d3A1303d

‘0314103dS ISMEIHLO SSTTINN
SNOISNIWIA H3ILINMTTIN FdY [ ] NI SNOISNIWIA G
[e1Jos'F = X
[9]czF = xx
[¢]z1'F = XXX :SIONVH3ITOL QIHID3ILSNN TV 7+

NOILYINOHID dIY ¥3d0d¥d 804 S3AIS
TIV NO NIA 3ONVHYITD [S0¢]00°ZL LSYIT 1V MOTIV ¢
ONIT3ATT 804 MOTIV OL [€1].2/1 1SV LY

SLNN NYHL 103rodd aINOHS SL1108 NOILYANNO4 T
1004 HLYNO4 3HL
1NO¥D MO WIHS AMYSSIOIN 41 ATIVNO3I 1334 TV

180ddNS ANV 13ATIT 39 LSNN 80014 8O0 NOILYANNOS "L

‘S31ON



G2711000-02

25

TANK MOUNTED UNIT WITH HONDA ENGINE

INTIVA NIVHEd
JLVYSN3IANQOD

ﬁﬁm&ooe
1

~—[655]02Z —=
[98¢]zSlI
[czlgs [17¢]
7 el
L] =~
A 4
[8¥2]5L 6
&)
[9101]
00v
o
MOT4
qIV

ddvnoL13g
Q3SO1ON3

A WFS@S

/ SElR(E

L3INI dIV

4313y JOVLISHILNI

43AVOTINN 309V HOSIA
FATVA 4313 ¥3A13038 % I9YVHOSIA
39NV IYNSSIYd YIAIFO3TY

IVANVA

(a341N03y ¥)
LNNOW NOILYT10SI

[CLLL]8 ¢

S17049 NOILYAONNO4

vIQ [21]0S" ¥04 STTOH ¥

. [982] _|
[¢¢c]o0 &i# ]
=

?ﬁm.w@ 7

|
FMS } @
0S°0l

«

1dN z/1L
X\Eﬁ;o Iy

(saN3 HLOS)
9NINIHO
NOILO3dSNI

NIVYa 710 — |

43774 10 — |

ANTVA

‘0314103dS 3SIMYIHLO SSTTINN
SNOISNINIA J3LINTUN 33 [ ] NI SNOISNINIA 9

[c1]osF = X

[9]6¢'F = XX :S3ONVYII0L Q3HI034SNN TV S
'NOILYTINOAHID oIV 43d0dd d04 S3dIS

IV NO CNIN FONYYYIT0 [S0£]00°ZL 1SY3T LY MOTIY '+
"FINLONALS ONILNNOW % 1334 N3IIML3Ig SLNNOW

NOILVIOSI ¢S980¢£¢¢ HLIM Q3 TIVLSNI

38 1SN LINN ¢

ONIM3ATT 804 MOTIV OL [£1].2/1L LSv3T LV
SLAN N¥HL 103r0¥d QINOHS SL108 NOILYANNO4 ¢
1004 HLYNO4 IHL

1N0YD 0 WIHS AYVYSSIOIN 4l

ATIVNOT 1334 TV

180ddNS ANV T13A3T 39 LSAW 400714 40 NOILVANNO4 'L

‘S3LON

MNVL 13N INIONT

NIVdd
10 3NIONSI

MOILSdId
110 3INION3

(d4v3y)
NEREENIY
1SNVHX3 3INION3
YINVITO IV INION3
INIONI VANOH









LOOK WHAT INGERSOLL-RAND CAN DO FOR YOU!

Efficient Field Service

We maintain a highly trained staff of technicians to

service your equipment for preventive
maintenance, or to assist you should emergencies

ever occur.

3

Complete Repair Service

. Our trained technicians will repair or overhaul your

equipment to factory specifications, using only
genuine I-R parts.

Special Engineering Service

We can help you identify and solve your problems
by evaluating your needs and recommending the

proper equipment to give you maximum efficiency.

Spare Parts

By stocking genuine I-R spare parts, we can help
you avoid costly delays or substituting inferior
parts. Using genuine I-R parts on you I-R
equipment will help to keep even older equipment
running in good-as-new condition.

Complete Stock of Equipment

We carry a complete line of I-R equipment and
accessories designed to meet any compressed air

application. We are backed by I-R’s prompt
factory shipment to ensure you on-time delivery.

A SUBSTITUTE IS NOT A REPLACEMENT!

Ensure you get peak performance and longevity out of your Ingersoll-Rand

product by insisting on genuine Ingersoll-Rand replacement parts and
maintenance kits. Not only are the replacement parts made to precise
dimensions and OEM-specified metallurgy, but each part is backed by the
Ingersoll-Rand warranty. Your local Air Center, Distributor, or direct
Ingersoll-Rand salesperson will work with you to ensure you get the parts you
need to do the job right. Equip your machines with only the best —

Ingersoll-Rand genuine parts. \sEmce’ Parts or ’nSf

ot s‘ance InThe USA, Please aiop

€ Cay

- 800-AIR-COpp

WITHIN THE INGERSOLL-RAND COMPANY APPROVED PARTS LIST MAY Visit Our Web Site

NOTE: THE USE OF REPAIR PARTS OTHER THAN THOSE INCLUDED

CREATE UNSAFE CONDITIONS OR MECHANICAL FAILURES OVER

WHICH INGERSOLL-RAND COMPANY HAS NO CONTROL. AIR.IRCO.COM
INGERSOLL-RAND COMPANY SHALL BEAR NO RESPONSIBILITY FOR On-line Parts Store &
EQUIPMENT ON WHICH NON-APPROVED REPAIR PARTS ARE Warranty Registration

INSTALLED.






